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Generator Assembly
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Ref # Part Number Qty Description

1 21040 1 Engine (90902)

2 21106 1 Rotor Assembly

3 21116 1 Stator Assembly

4 21098 1 Base Casting

5 21011 1 Carrying Handle

6 21181 1 Base Cover

7 21270 1 Fuse Holder

8 21290 1 Holder - Spare Fuse

9 21280 3 Fuses (12 Amp)

10 21334 1 Wiring Harness

11 21150 2 Receptacle

12 21190 4 Rubber Mounts

13 21050 7 Capscrew - 5/16-18 x 1-1/2
14 21140 1 Capscrew - 3/8-24 x 3-1/4
15 21020 2 Capscrew - 1/4-20 x 3/4

16 21057 4 Capscrew - 5/16-18 x 1

17 21210 5 Flat Washers - 3/8

18 21030 2 Lockwashers - 1/4 Medium
19 21070 3 Lockwashers - 5/16 Medium
20 21130 1 Lockwashers - 3/8 Medium
21 21080 3 Nuts - 5/16-18

22 21170 4 Nuts - 10-24

23 21160 4 Screw - Pan Head - 10-24
24 21340 4 Stud - 5/16-18

25 21350 4 Spacer - 5/8
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Wiring Diagram
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